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1. Conducted RF Measurements on Antenna Port

1.1. Duty Cycle

DUT DutyCycle | DutyCycle
Modulation | Frequency (%) (dB)
(MHz)
2402 77.61 1.10
DH5 2441 77.61 1.10
2480 77.61 1.10
2402 77.57 1.10
2DH5 2441 77.57 1.10
2480 77.56 1.10
2402 77.58 1.10
3DH5 2441 77.58 1.10
2480 77.58 1,10
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1.2. Peak Power Conducted

The antenna gain was measured at 3 different frequencies.

DUT Peak Antenna EIRP
Modulation | Frequency | Power Gain (dBm)
(MHz) (dbm) (dBi)

2402 -2.09 -5.30 -7.39

DH5 2441 -1.94 -5.40 -7.34
2480 -2.23 -3.30 -5.53

2402 -3.08 -5.30 -8.38

2DH5 2441 -2.74 -5.40 -4.68
2480 -2.87 -3.30 -6.17

2402 -2.76 -5.30 -8.06

3DH5 2441 -2.47 -5.40 -7.87
2480 -2.65 -3.30 -5.95
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2-DH5 Channel 0, 39, 78
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® REW 3 MHz Marker 1 [T1 ]
VBW 10 MHz —-2.87 dBm

Ref 10 dBm Attt 30 dB SWT 2.5 ms 2.479807692 GHz

L
)

F-10 jJ/f

i g

F-30

-60

Center 2.48 GHz 1 MHz/ Span 10 MHz

BT_Peak Power_ 2480 2DH5

CETECOM_TR18_1_0048601T03a Al



Annex 1 to Test Report 18-1-0048601T03a, Page 9 of 71

3-DH5 Channel 0, 39, 78
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1.3. Number of Hopping Frequencies

Channels
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Limit Min Limit Max Result
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1.4. 20dB Emission Bandwidth

1.4.1. DH5

Emission Bandwidth 20 dB (2402 MHz; 4,000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.
Expanded Uncertainty (K=2) < 2%

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2402.000000 1.168316 2401.405941 2402.574257
(continuation of the "'20 dB Bandwidth'* table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -2.7 | PASS
0__
-10T1
S
3
£
[
]
1.168 MHz
2401 24015 2402 24025 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 101 ~40
Sweeptime 41.830 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.50 dB
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Emission Bandwidth 20 dB (2441 MHz; 4,000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.

Expanded Uncertainty (K=2) < 2%

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2441.000000 1.128712 2440.425743 2441.554455
(continuation of the **20 dB Bandwidth"* table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 -2.4 | PASS
0_-
-10T
S
m
©
£
2
3
1.129 M Hj
2440 24405 2441 24415 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~40
Sweeptime 41.830 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.19dB 0.50 dB
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Emission Bandwidth 20 dB (2480 MHz; 4,000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.

Expanded Uncertainty (K=2) < 2%

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2480.000000 1.128712 2479.425743 2480.554455
(continuation of the **20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -2.6 | PASS
0_-
-1071
S
m
©
£
2
2
1129 M Hj
2479 24795 2480 24805 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 101 ~40
Sweeptime 41.830 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.50 dB

CETECOM_TR18_1_0048601T03a Al




Annex 1 to Test Report 18-1-0048601T03a, Page 15 of 71

1.4.2. 2-DH5

Emission Bandwidth 20 dB (2402 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2402.000000 1.445544 2401.267327 2402.712871
(continuation of the "*20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -6.6 | PASS
0_-
-107T
g -20T
m
©
s 7
§ -30T
3]
- 4
-40T
1.446 M Hj
-50T
2401 24015 2402 24025 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~40
Sweeptime 41.830 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.40 dB 0.50 dB
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Emission Bandwidth 20 dB (2441 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2441.000000 1.405940 2440.287129 2441.693069
(continuation of the ""20 dB Bandwidth' table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 -5.7 | PASS
0_-
10T
5 -207T
e
£ 4
2
3
1.406 M Hj
2440 24405 2441 24415 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~40
Sweeptime 41.830 pus AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.05dB 0.50dB
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Emission Bandwidth 20 dB (2480 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2480.000000 1.405940 2479.287129 2480.693069
(continuation of the ""20 dB Bandwidth' table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -6.0 | PASS
0_-
-10T
e
o -20T
©
£ 1
2
o 307
-40T 1.406 MH2
2479 24795 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 101 ~40
Sweeptime 41.830 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.03dB 0.50 dB
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1.4.3. 3-DH5

Emission Bandwidth 20 dB (2402 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2402.000000 1.405940 2401.287129 2402.693069
(continuation of the "*20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -6.2 | PASS
5_-
0_-
-10T
1
& 1
©
< 201
[0
>
[) 4
-
-30T
T 1.406 M Hj
-40T
2401 24015 2402 2402,5 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 101 ~40
Sweeptime 41.830 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.03dB 0.50 dB
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Emission Bandwidth 20 dB (2441 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2441.000000 1.425742 2440.287129 2441.712871
(continuation of the "'20 dB Bandwidth'* table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 -5.7 | PASS
5_-
0_-
-10T
e
@ 1
©
< 207
[5)
>
[} =+
)
-30T
T 1.426 M Hj
-40T
2440 24405 2441 24415 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 101 ~40
Sweeptime 41.830 pus AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.03dB 0.50 dB
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Emission Bandwidth 20 dB (2480 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2480.000000 1.425742 2479.287129 2480.712871
(continuation of the "'20 dB Bandwidth'* table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -6.0 | PASS
5_-
0_-
-107T
£
@ 4
e
< 207
[3]
>
[} =+
)
-30T
T 1.426 MH
-40T
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~40
Sweeptime 41.830 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.01dB 0.50dB
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1.5. 99 % Occupied Bandwidth

1.5.1. DH5
99% Occupied Bandwidth(2402 MHz; 4,000 dBm; 1 MHz; Test Mode)

99% Occupied Bandwidth

CETECOM_TR18_1_0048601T03a Al

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2402.000000 0.970298 2401.504950 2402.475248
(continuation of the "6 dB Bandwidth™ table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -2.4 | PASS
0_-
-107T
=
3
£
2
]
970.298 ngI
2401 24015 2402 24025 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 101 ~20
Sweeptime 41.830 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.26 dB 0.50dB




Annex 1 to Test Report 18-1-0048601T03a, Page 22 of 71

99% Occupied Bandwidth(2441 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2441.000000 0.970298 2440.504950 2441.475248
(continuation of the "6 dB Bandwidth™ table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 -2.2 | PASS
0_-
-10T
e
3
£
<
3
970.298 ngI
2440 2440,5 2441 24415 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 101 ~20
Sweeptime 41.830 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 7 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.20 dB 0.50 dB
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99% Occupied Bandwidth(2480 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2480.000000 0.970298 2479.504950 2480.475248
(continuation of the "'6 dB Bandwidth'* table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -2.5 | PASS
0__
-10T1
S
3
£
2
3
970.298 ngI
2479 24795 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 101 ~20
Sweeptime 41.830 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.31dB 0.50dB
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1.5.2. 2-DH5
99% Occupied Bandwidth(2402 MHz; 4,000 dBm; 1 MHz; Test Mode)

CETECOM_TR18_1_0048601T03a Al

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2402.000000 1.207920 2401.386139 2402.594059
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -6.2 | PASS
0_-
-107T
S
m
©
£
2
3
1.208 M Hj
2401 24015 2402 24025 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~20
Sweeptime 41.830 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.02 dB 0.50 dB
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99% Occupied Bandwidth(2441 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2441.000000 1.207920 2440.386139 2441.594059
(continuation of the "6 dB Bandwidth™ table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 -5.7 | PASS
0_-
10T
S
S
£
2
3
1.208 M Hj
2440 24405 2441 24415 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 101 ~20
Sweeptime 41.830 pus AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50dB
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99% Occupied Bandwidth(2480 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2480.000000 1.207920 2479.386139 2480.594059
(continuation of the "6 dB Bandwidth™ table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -5.9 | PASS
0_-
-10T
£
S
£
2
3
1.208 M Hj
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~20
Sweeptime 41.830 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.45dB 0.50 dB
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1.5.3. 3-DH5
99% Occupied Bandwidth(2402 MHz; 4,000 dBm; 1 MHz; Test Mode)

CETECOM_TR18_1_0048601T03a Al

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2402.000000 1.227722 2401.366337 2402.594059
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -6.2 | PASS
5_-
0_-
-10T
S
o 4
e}
£
2
3
1.228 MHz
2401 2401.,5 2402 24025 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 101 ~20
Sweeptime 41.830 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 8/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.01dB 0.50 dB
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99% Occupied Bandwidth(2441 MHz; 4,000 dBm; 1 MHz; Test Mode)

99% Occupied Bandwidth

CETECOM_TR18_1_0048601T03a Al

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2441.000000 1.227722 2440.366337 2441.594059
(continuation of the "6 dB Bandwidth™ table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 -5.7 | PASS
5_-
0_-
-10T
£
g 4
£
2
4
1.228 M Hzl
2440 2440,5 2441 24415 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 101 ~20
Sweeptime 41.830 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB
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99% Occupied Bandwidth(2480 MHz; 4,000 dBm; 1 MHz; Test Mode)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2480.000000 1.227722 2479.366337 2480.594059
(continuation of the "6 dB Bandwidth™ table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -6.0 | PASS
5_-
0_-
-107T
£
g 4
£
2
3
1.228 M Hz|
2479 24795 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~20
Sweeptime 41.830 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 20 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.13dB 0.50 dB
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1.6. Carrier FrequencySeparation
Carrier Frequency Separation (2402 MHz; 4,000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.
Expanded Uncertainty(k = 2) < 1%

Result
DUT Frequency Frequency Limit Min Limit Max Center Frequency Center Frequency
(MHz) Separation (MHz) (MHz) low Channel high Channel
(MHz) (MHz) (MHz)
2402.000000 0.980198 0.778877 2401.995050 2402.975248

(continuation of the ""Result" table from column 6 ...)

DUT Frequency Result
(MHz)
2402.000000 | PASS

10+

Levelin dBm

980.198 ngI

2401 2401,5 2402 24025 2403 24035 2404
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 / max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.02 dB 0.50 dB
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Carrier Frequency Separation (2441 MHz; 4,000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.

Expanded Uncertainty(k = 2) < 1%

Result
DUT Frequency Frequency Limit Min Limit Max Center Frequency Center Frequency
(MHz) Separation (MHz) (MHz) low Channel high Channel
(MHz) (MHz) (MHz)
2441.000000 0.980198 0.752475 2440.995050 2441.975248
(continuation of the "'Result" table from column 6 ...)
DUT Frequency Result
(MHz)
2441.000000 | PASS
30T
20T
S
o 10T
=]
£ 4
2
g ot — P
104+ 980.198 ngI
2440 2440,5 2441 24415 2442 24425 2443
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <=300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13/ max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.00 dB 0.50 dB
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Carrier Frequency Separation (2480 MHz; 4,000 dBm; 1 MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.
Expanded Uncertainty(k = 2) < 1%

Result
DUT Frequency Frequency Limit Min Limit Max Center Frequency Center Frequency
(MHz) Separation (MHz) (MHz) low Channel high Channel
(MHz) (MHz) (MHz)
2480.000000 0.980198 0.752475 2478.995050 2479.975248

(continuation of the ""Result" table from column 6 ...)

DUT Frequency Result
(MHz)
2480.000000 | PASS

10T
0_-
_% -10T
£ 1
2
o 207
-30T 980.198 kHz
2478 24785 2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <=300.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 20/ max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.01dB 0.50 dB
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1.7. Time of Channel occupancy
MARKER 1 EEW 1 MHz Marke
380.60082744 us *VBW 3 MHz -2.33 dBr
Ref 10 dBm Attt 35 dB SWT 2.5 ms a T4 us
10
B
SGL
0 S
CLRWR] N TR(
TRG |-4.14 dBm
10 TDF
--20
30 DB
—-40
F-50
-0
Center 2.441 GHz 250 us/
DwT_Hopping_ON_Ch39_DH1
@ MARKER 1 REW 1 MHz arker 1 [
1.8638621795 m=s *VBW 3 MHz 1 dBm
Ref 10 dBm Att 35 dB SWT 2.5 ms 22 ms
10
[ A |
-
m [0 +
1 vl t
CLRWR _ . 'RG
TRG -4 1 dBm
L_10 TDF
F-20
) 3DB
-50
-60
250 us/
DwT_Hopping_ON_Ch39_DH3

Center 2.441 GHz
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® EBW 1 MH=z Marker 1 TL ]
*VBW 3 MHz 2.42 dBm

Ref 10 dBEm Attt 35 dB SWT 3.3 ms . 202564 ms

10

TRG -4.14 dBm

L 1p TDF

=50

-60

Center 2.441 GHz 330 us/

DwT_Hopping_ON_Ch39_DH5
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1.8. 20dBc Conducted Spurious Emissions

1.8.1. Hopping ON

® *RBW 100 kHz Marker 1 [TI1
*VBW 300 kHz -2.32 dBm

B : e
. --10 I|.H.J|| I ‘1 | H } M Il .\|n‘|I.JH |H LI *“:‘f ) -
il U”W”HIIWWHH“MHE |||||||y”; I
s i
B il =|

20dBc_REF_Hopping ON_DH5

® * RBW 100 kHz Marker 1 [T1 |
*VEW 300 kHz 46.74

5. dBm
Ref 10 dBm *Att 30 dB SWT 10 ms 16.844951923 MH=z
10 Markdr 2 [T1|]
cBr
0.00000 izt | = |
- [T
IMATH MHz
F-10
F-20
D1 -22.32Z dBEm
_30
3DB
40
v
[--e0 PE
F1l
Start 150 kHz 2.985 MHz/ Stop 20 MHz

20dBc_0.15MHz-30MHz_Hopping ON_DH5
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MARKER 2 *RBW 100 kHz Marker 2
1.459391026 GHz *VBW 300 kHz
Ref 10 dBm *Att 30 dB SWT 280 ms 1.45

10 Markgr 1

F-10

TDF

F-20

-3

et pindmaopoonssussthi ol o Ao M ads sl oy

F-50

-0 =
|

Start 30 MHz 277 MHz/ Stop 2.8 GHz

20dBc_0.30MHz-2.8Ghz_Hopping ON

® * RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 1 2 dBm

Ref 10 dBm *Att 30 dB SWT 2.35 =

10

E -
e
IR

10

F-30

F-40 -

Start 2.8 GHz 2.32 GHz/ Stop 26 GHz

20dBc_2.8GHz-26Ghz_Hopping ON
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1.8.2. Hopping OFF

® * REW 100 kHz Marker 1 [T1 ]
*VEW 300 kHz 2.91 dBm

Ref 10 dBm *Att 30 4 SWT 45 ms 2.402000000 GHz

o

10 Markgr 2 [T1]]
-44.95 dBm

2.43700q000 cuz |IEM

v

10 TDF

3DB

--40

--60

F1

Center 2.45 GHz 20 MHz/ Span 200 MHzZ

20dBc_REF_2402_DH5

® *REW 100 kHz
*VEW 300

dBm
Ref 10 dBm *ALE 30 dB SWT 45 ms MHz
10
-54.19 dBm
ado.oooooqoon kaz |
=
=
10 TDF
--20

D1 -22.91 dBm

--30

2.985 MHz/ Stop 30 MHz

20dBc_0.15MHz-30MHz_2402_DH5
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® MARKER 2 * RBW 100 kHz Marker 2 [T1 ]
2.114148 GHz *VBW 300 kHz —45.18 dBm
Retf 10 dEm * At 20 dB SWT 280 ms 2.114148000 GHz
10 Markdr 1 ([T ]
.59 dBm
2.40pztdooo ooz |IEM
0
3
[~ 10 TDF
--20
D1 -22.%1 dBm
--30
3DB
—-40
2
-0 E2
TL
Start 30 MHz 277 MHZ/ Stop 2.8 GHz
20dBc_0.30MHz-2.8Ghz_2402_DH5
® * REW 100 kHz Marker 2 [T1 ]
*VEW 300 kHz —47.94 dBm
Ref 10 dBm *Att 30 dB SWT 2.35 = 2.800000000 GHz
10 Markgr 1 [T1]]
=4 .24 dBm
45 .4z000do00 auz [N
0
==z
10 TDF
——20
D1 -22.%1 dBm
3DB

0]

tart 2.8 GHz 2.32 GHz/

20dBc_2.8GHz-26Ghz_2441_DH5
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® * REBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —47.63 dBm
Fef 10 dBm * Attt 30 dB SWT 45 ms 2.500000000 GH=z
10 Markgr 1 [T1]]
-3.02 dBm
2.441013000 ooz |EN
-0 ul
— TDF
F-20
D1 -42.02 dBm
F-3
3pB
-4
L F2
Fl
Center 2.45 GHz 15 MHz/ Span 150 MHz
20dBc_REF 2442 2-DH5
® *RBW 100 kHz Marker 2z [Tl )
*VBW 300 kHz 52.85 dBm
Ref 10 dBm *Att 30 dB SWT 45 ms 30.000000000 MHzZ
10 Markgqr 1 [T1]]
-43.89 dBm
1.33206Q000 MHZ | S
1
10 TDF
--20
D1 -22.¢2 dBm
--30
3DB
- 40

Start 150 kHz 2.985 MHzZ/ Stop 30 MHZ

20dBc_0.15MHz-30MHz_2442_2-DH5
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® MARKER 2 * REW 100 kHz Marker 2 [T1 ]
1.484527 GHz * VEW 300 kHz —45.72 dBm
Ref 10 dBm * Attt 30 de SWT 280 ms 1.484527000 GHz
10 Markgr 1 |[T
4 .22 dBm
2.aapzgdo00 oz |
il
.
! TDF
F-20
D1 -2z2.02 dBm
=-30
3DB
F-40
o
¢ F2
]:‘|J.
Start 30 MHz 277 MHZ/ Stop Z.8 GHz

20dBc_0.30MHz-2.8Ghz_2442_2-DH5

® * REW 100 kHz Marker 2 [T1 ]
VBW 3 <H —-46.84 dBm

R=f 10 dBm * Attt 30 dB SWT 2.35 s 2.800000000 GH=z
10 Markgr 1 [T1]]
-40.%2 dBPm

43.768164000 GHz

b

-1 TDF

-20

D1 -22.¢2 dBm

3DB

Start 2.8 GHz 2.32 GHz/ Stop 26 GHz

20dBc_2.8GHz-26Ghz_2442_2-DH5
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® * REW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —48.11 dBm
Ref 10 dBm * Attt 30 dB SWT 45 ms 2.440001220 GH=z

10 Markgr 1 [T1]]
-3.94 dBm

2.480123000 GHz

L
I TDF
-20
D1 -23.94 dBm
F-30
3DB
40

F-co <

Center 2.44 GHz 15 MHz/ Span 150 MHz

20dBc_REF_2480_3-DH5

® * REW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -53.8&8 dBm

Ref 10 dBEm *Att 30 dB SWT 45 mz 300.000000000 kHz

10 Markgr 1 [T1]]

1.376834000 MHz

F-10 TDF
F-20
D1 -23.9%4 dBm
r—30
3DB

Start 150 kHz 2.985 MHz/ Stop 30 MHz

20dBc_0.15MHz-30MHz_2480_3-DH5
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® MARKER 2 * REW 100 kHz Marker 2 [T1 ]
1.735%766 GH=z *VEW 300 kHz —44.75 dBm
Ref 10 dBm * At 30 dB SWT 280 ms 1.735766000 GHz
10 Markgr 1 |[T ]
4.08 dBm
Z.48P0E3000 GHz
-
F-10
F-20
D1 -Z23.94 dBm
F-30
F-40
2
L co E2
Fl |
Start 30 MHz 277 MHz/ Stop 2.8 GHz
20dBc_0.30MHz-2.8Ghz_2480_3-DH5
@ * REW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —48.532 dBm
Ref 10 dbBm * Attt 30 dB SWT 2.35 = 2.800000000 GHz
10 Markgr 1 [T1|]
-41.23 dBm
42.501440000 GHz
F-10
F-20
D1 -23.94 dBm
F-30
1
F-40
e
J—&L
_F
sStar 2.8 cHz 2322 GHz/ Step 26 GHz
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1.9. Frequency Stability

1.9.1. Tmin - Vnom

Tnom - Vnom Tmin - Vnom
Modulation | Channel | 99% OBW left right left right
Bandedge Bandedge Bandedge Bandedge
MHZ in MHZ in HZ in HZ in HZ in HZ
DH5 2402 0,950496 2401504950 | 2402475248 | 2401545455 2402594059
2441 0,950496 2440504950 | 2441455446 | 2440544554 2441495050
2481 0,950496 2479504950 | 2480475280 | 2479544554 2480495050
2-DH5 2402 1,227722 2401326733 | 2402534653 | 2401405941 2402633663
2441 1.227722 2440326733 | 2441534653 | 2440405941 2441633663
2481 1.227722 2479326733 | 2480534653 | 2479405941 2480633663
3-DH5 2402 1,227722 2401326733 | 2402554455 | 2401405941 2402633663
2441 1,227722 2440326733 | 2441554455 | 2440405941 2441633663
2481 1,227722 2479326733 | 2480554455 | 2479405941 2480633663
1.9.2. Tmax — Vhom
Tnom - Vnom Tmax - Vnom
Modulation | Channel | 99% OBW left right left right
Bandedge Bandedge Bandedge Bandedge
MHZ in MHZ inHZ in HZ in HZ in HZ
DH5 2402 0,970298 2401504950 | 2402475248 | 2401504950 2402475248
2441 0,950496 2440504950 | 2441455446 | 2401504950 2402475248
2481 0,970298 2479504950 | 2480475280 | 2401504950 2402475248
2-DH5 2402 1,20792 2401326733 | 2402534653 | 2401366337 2402594059
2441 1,20792 2440326733 | 2441534653 | 2440366337 2441594059
2481 1,20792 2479326733 | 2480534653 | 2479366337 2480594059
3-DH5 2402 1,227722 2401326733 | 2402554455 | 2401366337 2402594059
2441 1,227722 2440326733 | 2441554455 | 2440366337 2441594059
2481 1,227722 2479326733 | 2480554455 | 2479366337 2480594059
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1.9.3. Tnom — Vmin

Tnom - Vnom Tnom - Vmin
Modulation Channel 99% OBW left right left right
Bandedge Bandedge Bandedge Bandedge
MHZ in MHZ in HZ in HZ
DH5 2402 0,970298 2401504950 | 2402475248 2401504950 2402475248
2441 0,950496 2440504950 | 2441455446 2440504950 2441475248
2481 0,970298 2479504950 | 2480475280 2479504950 2480475248
2-DH5 2402 1,20792 2401326733 | 2402534653 2401386139 2402594059
2441 1,20792 2440326733 | 2441534653 2440386139 2441594059
2481 1,20792 2479326733 | 2480534653 2479386139 2480594059
3-DH5 2402 1,227722 2401326733 | 2402554455 2401366337 2402594059
2441 1,227722 2440326733 | 2441554455 2440366337 2441594059
2481 1,227722 2479326733 | 2480554455 2479363636 2480597403
1.9.4. Tnom — Vmax
99% Tnom - Vnom Tnom - Vmax
Modulation | Channel left right right
OBW Bandedge Bandedge VB8 ZETIEE e Bandedge
MHZ in MHZ inHZ inHZ
DH5 2402 0,970298 | 2401504950 | 2402475248 2401504950 2402475248
2441 0,950496 | 2440504950 | 2441455446 2440504950 2441475248
2481 0,970298 | 2479504950 | 2480475280 2479504950 2480475248
2-DH5 2402 1,20792 | 2401326733 | 2402534653 2401386139 2402594059
2441 1,20792 | 2440326733 | 2441534653 2440386139 2441594059
2481 1,20792 | 2479326733 | 2480534653 2479386139 2480594059
3-DH5 2402 1,227722 | 2401326733 | 2402554455 2401386139 2402594059
2441 1,227722 | 2440326733 | 2441554455 2440366337 2441594059
2481 1,227722 | 2479326733 | 2480554455 2479366337 2480613861
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2. Radiated Field Strength Measurements

2.1. Magnetic field emissions radiated Bluetooth BDR below 30 MHz
2.0la DH5 TX 0 _2402MHz_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operatingmode:
Operator:

Operating conditions:
Comment:

EUT Information

Model:
Type:

EUT:

HW version:

SW version:283C37820R
SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

Date: 05.11.2018  Page 1 of 2

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
DH5_TX_0_2402MHz_laying

LKu

Humidity: 48%rH; Temperature: 20°C

laying_TX

Manufacturer:Robert Bosch Car Multimedia GmbH
AIVIV20
Navigations- und Multimediagerat

FCC
thd
283C37820R

Full Spectrum

FCC15.208 Magnetic Field

13,066000 MHz
8,067 dBuV/m
v
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operatingmode:
Operator:

Operating conditions:
Comment:

EUT Information

Model:
Type:

EUT:

HW version:

SW version:283C37820R
SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

-30r

-0+

-507T

2.01b_DH5_TX_0 2402MHz_standing

Date: 05.11.2018 Page 1 of 2

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
DH5_TX_0_2402MHz_standing

LKu

Humidity: 48%rH; Temperature: 20°C

standing_TX

Manufacturer:Robert Bosch Car Multimedia GmbH
AIVIV20
Navigations- und Multimediagerat

FCC
thd
283C37820R

Full Spectrum

FCC15.208 Magnetic Field

9k
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operatingmode:
Operator:

Operating conditions:
Comment:

EUT Information

Model:
Type:

EUT:

HW version:

SW version:283C37820R
SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

-40r

-507T

2.02a_2DH5_TX_39_2441MHz_laying

Date: 05.11.2018  Page 1 of 2

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
2DH5_TX_39_2441MHz_laying

LKu

Humidity: 48%rH; Temperature: 20°C

laying_TX

Manufacturer:Robert Bosch Car Multimedia GmbH
AIVIV20
Navigations- und Multimediagerat

FCC
thd
283C37820R

Full Spectrum

FCC15.208 Magnetic Field

9k
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operatingmode:
Operator:

Operating conditions:
Comment:

EUT Information

Model:
Type:

EUT:

HW version:

SW version:283C37820R
SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

-30r

-0+

-507T

2.02b_2DH5_TX_39 2441MHz_standing

Date: 05.11.2018 Page 1 of 2

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
2DH5_TX_39_2441MHz_standing

LKu

Humidity: 48%rH; Temperature: 20°C

standing_TX

Manufacturer:Robert Bosch Car Multimedia GmbH
AIVIV20
Navigations- und Multimediagerat

FCC
thd
283C37820R

Full Spectrum

FCC15.208 Magnetic Field

9k
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operatingmode:
Operator:

Operating conditions:
Comment:

EUT Information

Model:
Type:

EUT:

HW version:

SW version:283C37820R
SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

2.03a_3DH5_TX_78_2480MHz_laying

Date: 05.11.2018  Page 1 of 2

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
3DH5_TX_78_2480MHz_laying

LKu

Humidity: 48%rH; Temperature: 20°C

laying_TX

Manufacturer:Robert Bosch Car Multimedia GmbH
AIVIV20
Navigations- und Multimediagerat

FCC
thd
283C37820R

Full Spectrum

FCC15.209 Magnetic_Field

9k 20 30 50 100k 200 300 50 ™ 2M 3M  5SM 10M 20 30M
Frequency in Hz
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operatingmode:
Operator:

Operating conditions:
Comment:

EUT Information

Model:
Type:

EUT:

HW version:

SW version:283C37820R
SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

-30r

-0+

-507T

2.03b_3DH5_TX_78 2480MHz_standing

Date: 05.11.2018 Page 1 of 3

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
3DH5_TX_78_2480MHz_standing

LKu

Humidity: 48%rH; Temperature: 20°C

standing_TX

Manufacturer:Robert Bosch Car Multimedia GmbH
AIVIV20
Navigations- und Multimediagerat

FCC
thd
283C37820R

Full Spectrum

FCC15.208 Magnetic Field

9k
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2.2. Spurious emissions radiated Bluetooth BDR 30 MHz to 1 GHz

3.0la_ DH5_TX 0 _2402MHz_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information

Manufacturer:Robert Bosch Car Multimedia
GmbH
Model:

Type:

EUT:

HW version:

SW version:283C37820R
SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

CETECOM_TR18_1_0048601T03a Al

05.11.2018 Pagelof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3
DH5_TX_0_2402MHz_laying

LKu

Humidity: 48%rH; Temperature: 20°C

laying_TX

AIVIV20
Navigations- und Multimediagerat

FCC
thd
283C37820R
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Full Spectrum

FCC15:209

140,040000 MHz
28,022 dBWV/m
v

Level in dBuV/m

0 t t t — t
30M 50 60 80 100M
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3.01b_DH5_TX_0_2402MHz_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:

05.11.2018 Page 1of 1
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3
DH5_TX_0_2402MHz_standing

Operator: LKu
Operating conditions: Humidity: 48%rH; Temperature: 20°C
Comment 1: standing_TX
EUT Information
Manufacturer:Robert Bosch Car Multimedia -
GmbH
Model: AIVIV20
Type: Navigations- und Multimediageréat
EUT: FCC
HW version: thd
SW version:283C37820R 283C37820R
SVN: -
Config: -
Serial number: tbd
Connected Interfaces: -
Power Supply: -
Comments: -
Full Spectrum
60T
55+ FCC15:208
50T
45+ |
40
e 4
S 357
3 1
8
c 307
p= L
8 257
20T
151
10T
5_-
0 } } } } } } } } } — |
30M 50 60 80 100M 200 300 400 500 800 1G

CETECOM_TR18_1_0048601T03a Al
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3.02a_2DH5_TX_39_2441MHz_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information
Manufacturer:Robert Bosch Car Multimedia
GmbH

05.11.2018  Page 1 of 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
2DH5_TX_39_2441MHz_laying

LKu

Humidity: 48%rH; Temperature: 20°C
laying_TX

Model: AIVIV20
Type: Navigations- und Multimediageréat
EUT: FCC
HW version: thd
SW version:283C37820R 283C37820R
SVN: -
Config: -
Serial number: thd
Connected Interfaces: -
Power Supply: -
Comments: -
Full Spectrum
60T
551 FCC15.209
50T
451 |
1 *
40
e 1
S 357
g 7 *
c 30t
= L
g 2571
20T
15T
10T
5_-
0 } } } } } } } } } } +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBuVv/m) | (dBuV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
898.076000 32.29 46.00 13.71 | 1000.0 120.000 | 353.0 | V 223.0 | 26.9
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3.02b_2DH5 TX_39 2441MHz_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information
Manufacturer:Robert Bosch Car Multimedia
GmbH

05.11.2018  Page 1 of 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
2DH5_TX_39_2441MHz_standing
LKu

Humidity: 48%rH; Temperature: 20°C
standing_TX

Model: AIVIV20
Type: Navigations- und Multimediageréat
EUT: FCC
HW version: thd
SW version:283C37820R 283C37820R
SVN: -
Config: -
Serial number: thd
Connected Interfaces: -
Power Supply: -
Comments: -
Full Spectrum
60T
551 FCC15.209
50T
451 |
T %
40
e 1
S 357
Ea 2
©
c 307
= £
g 2571
20T
15T
10T
5_-
0 } } } } } } } } } } +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBuVv/m) | (dBuV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
909.824000 32.66 46.00 13.34 | 1000.0 120.000 | 129.0 | H 00| 274
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3.03a_3DH5_TX_78_2480MHz_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information
Manufacturer:Robert Bosch Car Multimedia
GmbH

05.11.2018  Page 1 of 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
3DH5_TX_78_2480MHz_laying

LKu

Humidity: 48%rH; Temperature: 20°C
laying_TX

Model: AIVIV20
Type: Navigations- und Multimediageréat
EUT: FCC
HW version: thd
SW version:283C37820R 283C37820R
SVN: -
Config: -
Serial number: thd
Connected Interfaces: -
Power Supply: -
Comments: -
Full Spectrum
60T
551 FCC15.209
50T
451 |
T *
40
e 1
S 357
g T .
c 30—
= +
g 2571
20T
15T
10T
5_-
0 } } } } } } } } } } +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBuVv/m) | (dBuV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
909.556000 32.57 46.00 13.43 | 1000.0 120.000 | 254.0 | V 206.0 | 27.2
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3.03b_3DH5_TX_78 2480MHz_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information
Manufacturer:Robert Bosch Car Multimedia
GmbH

05.11.2018  Page 1 of 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
3DH5_TX_78_2480MHz_standing
LKu

Humidity: 48%rH; Temperature: 20°C
standing_TX

Model: AIVIV20
Type: Navigations- und Multimediageréat
EUT: FCC
HW version: thd
SW version:283C37820R 283C37820R
SVN: -
Config: -
Serial number: thd
Connected Interfaces: -
Power Supply: -
Comments: -
Full Spectrum
60T
551 FCC15.209
50T
451 |
T *
40
e 1
S 357
= 1
a 2
c 30T
= £
g 2571
20T
15T
10T
5_-
0 } } } } } } } } } } +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBuVv/m) | (dBuV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
925.200000 31.77 46.00 14.23 | 1000.0 120.000 | 264.0 | H 343.0 | 26.5
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2.3. Spurious emissions radiated Bluetooth BDR 1 GHz to 18 GHz
4.01a TX CHO _DH5

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
Antenna polarisation: horizontal/vertical

Operation mode: Blutooth_TX_DH5_CH:0

Operator Name: HEI

EUT Information
Manufacturer:Robert Bosch Car Multimedia GmbH

Model: AIVIV20
Type: Navigations- und Multimediageréat
EUT: FCC

HW version: thd

SW version:283C37820R 283C37820R
SVN: -

Config: -

Serial number: 0005111
Connected Interfaces: -

Power Supply: -

Comments: -

Full Spectrum

130T

120

11071

1001

90

80T
FC{

Level in dBuV/m

70T

60T

50T

407

A

30 t S t t T —t—t—
1G 2G 3G 4G 56 6 8 10G

Frequency in Hz
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operation mode:
Operator Name:

EUT Information

4.02a_TX_CH39_2DH5

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

Blutooth_TX 2DH5_CH:39

HEI

Manufacturer:Robert Bosch Car Multimedia GmbH

Model: AIVIV20
Type: Navigations- und Multimediagerat
EUT: FCC
HW version: thd
SW version:283C37820R 283C37820R
SVN: -
Config: -
Serial number: 0005111
Connected Interfaces: -
Power Supply: -
Comments: -
Full Spectrum
130T .
1201
1107 > 440800000 GHi
T 90,#05 dBuVin
1001
90t v
£ 80" 2,440800000 GH:
S T 87, dBuv/m [
_n;:i' 1 i LA ] N ECEI5. 1209 RK
s 07 i
T 7 i |
g 60T i I
- 4 i3 Li o - b FCEIsN0Y. AV
50T
40T
30T
20T
10 SM gAacHz : —— |
1G 2G 3G 4G 55 6 8 10G 18G
Frequency in Hz
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operation mode:
Operator Name:

EUT Information

Model:
Type:

EUT:

HW version:

SW version:283C37820R
SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

4.03a_TX_CH78_3DH5

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

Blutooth_TX 3DH5_CH:79

HEI

Manufacturer:Robert Bosch Car Multimedia GmbH
AIVIV20
Navigations- und Multimediagerat

FCC
thd
283C37820R

0005111

Full Spectrum

130T

1201

10T

1001

80T

80

,480000000 GH:
88,149|dBUV/m

ECE]

70T

Level in dBuV/m

60T

FOE]

50T

4071

30T

20T

10
1G

ISM7=2.4GI- z : ; ,

2G 3G G 5G 6 8

Frequency in Hz
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2.4. Spurious emissions radiated Bluetooth 18 GHz to 26.5 GHz

1 Frequency Sweep

H1 68 200 depY,/m

Multiview Spectrum

Ref Level 67.46 dBpv/m Offset -9.54 dB RBW 1 MHz

ALt 0dB = SWT 1s @ VBW 3 MHz Mode Sweep
PA TDF

‘R
M2[2]942.12 dBpv /i

67,460 dBpv/m

26.022900 GHz

55 deyv/m MI[T]J51:36 dBEv/m
25.067160 GHz
60 depy/m
55 dep,
H2 54,000 dEpV,"m
M1
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MultiView Spectrum D
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3. Radiated Band Edge Measurements

3.1. Radiated emissions on Bluetooth BDR band-edge low
Diagram No.: 9.01a BT _EDR_ch00

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operation mode:
Operator Name:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SW;

Serial Nr.:
Conected Devices:

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

horizontal/vertical
BT EDR | 2-DH5 | ch00
HEI

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

thd

283C24194R

13.5vDC

Full Spectrum

nor ISM_2.4GH3
100+
i 2.402000000 GHz
a0l 89,261 dBWV/m
80+ 2,402020000 GHz v
FCC15 209 PK 78,742 dBW/m
% 704
m
©
£ T
2 60t
3 2.40004D000 GHz
= 50.203!dBiV/m
50 %
2,400000000 GHz
T 39,985 dBiV/m
404 Y
30+
20 } } } } } } } } } }
2390 2392 2394 2396 2398 2400 2402
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Frequency in MHz
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Common Information

Test Description:

Test Site:

Version of Testsoftware:
Test Standard:

Antenna polarisation:
Operation mode:
Operator Name:
Comment:

EUT Information

Manufacturer:
Product:

EUT Model:

HW:

SW;

Serial No.:
Connected Devices:

101

90

FCC15_20 9?%
70

6Q

507

401

Level indBuV/m

30T

20T

11 t

9.02a_BT_EDR_ch00

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
CETECOM GmbH Essen

EMC32 Vv9.26.0

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

BT EDR | DH5 | ch00

MSo

Channel no. low

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482506

tbd

283C24194R

0005000

13.5vVDC

Full Spectrum

2.401980000 GHz
90,717 dBV/m

v

2,402120000 GHz

80,909 dBuv/m
2400000000 GHz

50,170 dE7uV/m

Y

2,400000000 GHz
40,273 dBuV/m

2390

2392
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Diagram No.: 9.03a_BT_BR_ch00

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: BT EDR | DH5 | ch00

Operator Name: HEI

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBX0

EUT Model: 18-1-00482S06

HW: thd

SW; 283C24194R

Serial Nr.:

Conected Devices: 13.5VDC

Full Spectrum

1107

ISM_2.4GH#
- v
100+ 2,402049000 GHz
| 2,401960000 G43.021 dBWV/m
0T 97,361 HBW/m
80T
FCC15 209 PK
Z 70+
m
U -t
£
% 50T 2,400000000 GHz

49,951 dBWV/m

50I Y

2,399920000 GHz

40+ 40,357 dBV/m?

30T

20 t t t t t t t t t t t t
2390 2392 2394 2396 2398 2400 2402

Frequency in MHz
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Diagram No.: 9.04a BT _EDR_ch00

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operation mode:
Operator Name:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SW;

Serial Nr.:
Conected Devices:

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

horizontal/vertical
BT EDR | Hopping ON
HEI

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482506

tbd

283C24194R

13.5vDC

Full Spectrum

nor ISM_2.4GH%
I A
1001 2402000000 GHz  2,403624RRPEPI0 GHz
- 100.907 dBW/m 101,748 HA(Q ABWV/m
90+
80+
FCC15.209_PK
% 70+
m
©
c T
2 60t
3 2,399980000 GHz
= 50,249 dBWV/m
507 Y
2,400000000 GHz
T 40,080 dBWV/m
40- 4
30t
20 t t t t t t t t t t t |
2390 2392 2394 2396 2398 2400 2402 2404

CETECOM_TR18_1_0048601T03a Al

Frequency in MHz



Annex 1 to Test Report 18-1-0048601T03a, Page 68 of 71

3.2. Radiated emissions on Bluetooth EDR band-edge high
Diagram No.: 9.01b_ BT_EDR_ch78

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: BT EDR | 2-DH5 | ch78

Operator Name: HEI

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBX0

EUT Model: 18-1-00482S06

HW: thd

SW; 283C24194R

Serial Nr.:

Conected Devices: 13.5VDC

Full Spectrum
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100 2480000000 GHz
1 88,635 dBWV/m
S0T 2.480000000 GHz Y
1 85,494 dBIV/m. Y
g T
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a
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60+ £
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\ 4
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30 : : : : : : oM 24CHZ | : |
2475 2476 2478 2480 2482 2484 2486

Frequency in MHz
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Common Information
Test Description:
Test Site:
Version of Testsoftware:
Test Standard:
Antenna polarisation:
Operation mode:
Operator Name:
Comment:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SW;

Serial No.:
Connected Devices:

Full Spectrum

9.02b BT _EDR ch78

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen

EMC32V9.26.0

FCC 15.247&15.209 Intentional Radiator / RSS-Ge
horizontal/vertical

BT EDR | DH5 | ch78

MSo

Channel no. 78 / high

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

tbd

283C24194R

0005000

13.5vVDC

Full Spectrum

n, Issue 4
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£ so1 i
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I 45500 dBLV/m
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14+ } } } } } } } } |
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Diagram No.: 9.03b_ BT _BR_ch78

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operation mode:
Operator Name:

EUT Information

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

BT EDR | DH5 | ch78

HEI

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBX0
EUT Model: 18-1-00482S06
HW: thd
SW; 283C24194R
Serial Nr.:
Conected Devices: 13.5vDC
Full Spectrum
10T
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100+ ¥
90T
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T 100,330 dBWV/m
£ 80T
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3
= 70T
o 1
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v
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) 4
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2475 2476 2478 2480 2482 2484
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Diagram No.: 9.04b_ BT _EDR_ch78

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: BT EDR | Hopping ON

Operator Name: HEI

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBX0

EUT Model: 18-1-00482S06

HW: thd

SW; 283C24194R

Serial Nr.:

Conected Devices: 13.5VDC

Full Spectrum
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